Model: FT110 Dishwasher - Model: FT110 Dishwasher HOBART FOOD EQUIPMENT CO., LTD 2003-07-10 . FT110

  • View
    1

  • Download
    0

Embed Size (px)

Text of Model: FT110 Dishwasher - Model: FT110 Dishwasher HOBART FOOD EQUIPMENT CO., LTD 2003-07-10 . FT110

  • PARTS MANUAL

    HOBART FOOD EQUIPMENT CO., LTD

    Model: FT110 Dishwasher

    HOBART FOOD EQUIPMENT CO., LTD 2003-07-10

  • FT110 Dishwasher Parts Manual

    - 1 -

    Table of Contents

    Page Description

    2 Panels , Upper chamber and Tank 4 Control Box

    6 Control Box Component Layout 8 Control Box Terminal Layout 9 Fill & Rinse Piping (in Wash Chamber)

    10 Wash Motor & Pump Unit

    12 Wash Arms & Manifolds

    14 Fill & Rinse Piping (Right to Left Operation)

    16 Fill & Rinse Piping (Left to Right Operation)

    18 HATCO Booster Heater Piping (R - L)

    20 HATCO Booster Heater Piping (L - R)

    22 Drain Unit

    24 Door, Curtains, Baffles & Strainers Pans

    26 Electric Heater &Low Water Protection

    28 Limit Bar Assy

    31 Conveyor Drive Unit

    33 Conveyor Sprocket Assy (Exit)

    35 Conveyor Sprocket Assy (Entry)

    37 Conveyor and Tracks

  • FT110 Dishwasher Parts Manual

    1

    2

    3

    4

    5678910111213

    14

    15

    16

    17 18 19 20 21 22

    Panels , Upper chamber and Tank

    - 2 -

  • FT110 Dishwasher Parts Manual

    - 3 -

    Illus. Parts No. Description Amount

    1. 743740-L Entry Assy.(L-R)…….…..……………………………………1

    743740-R Entry Assy.(R-L)………...……………………………………1

    2. 67500-72 O Ring……………………………………………………………1

    3. SW-22 Push-button Switch ⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯⋯1

    4. 743748-2 Panel-Entry.………….…………………………………………1

    5. Entry Platform…………………….…..………………………1

    6. 7431003 Vent Hood-Entry……………..………………………………..1

    7. NB-M8 Screw Nut……….……………………………………………..2 8. 743561-1 Shaft-Damper.…………………………………………………..2

    9. 743560 Damper-Vent Stack.…………………………………….………2

    10. 743756 Wash Chamber…………….………………………………………1

    11. 743769-1 Vent Hood-Exit……………....……………………………….1

    12. 743780-L Conveyor Side Panel(L-R)…….....…………………………1

    13. 743780-R Conveyor Side Panel(R-L)……...……………………………1

    14. Exit Platform………………………….…………………….…1

    15. 743783 Panel-Exit……………………..…………………………….…1

    16. 743782 Exit and Panel………………….………………………………1

    17. 743787 Exit Section Frame……..……………………….……………1

    18. 743779-H Back Panel-Exit……….…………..………………………….1

    19. 743779-Q Front Panel-Exit……..……………..……………………….1

    20. 743765-H Back Panel-Wash.....………………………………………… 1

    21. 743765-Q Front Panel-Wash……………………………………………… 1

    22. 743734-1 Wash Tank…….………………………………………….………1

  • FT110 Dishwasher Parts Manual

    CONTROL BOX

    - 4 -

  • FT110 Dishwasher Parts Manual

    - 5 -

    Illus. Parts No. Description Amount

    1. SC-053-05 Screw 10-24x3/8…………………………..………………………………..2

    2. 742328 Cover-Control box.………………...…………………….…………………1

    3. 742194 Guard-Fan….…….…………………………………………………………1

    4. 743645 Control Box…….…………………………………………………………….1

    5. WS-012-40 Washer………………………………………………………………………4

    6. FP-053-05 Pipe Locknut 1/2 NPSL (SST)……………….………………….. ……….2

    7. 107218 Coupling-Thermometer Bulb………..………………………...…………..2

    8. 274947 Grommet……………………………………………………………………..1

    FE-021-12 Plug-1/2 Knockout (Plastic)………………………………………………AR

    FE-023-26 Plug-1 Knockout (Plastic)………………………………………………..AR

    9. 742172 Shield…………...……………………………………………………………1

    10. SD-008-25 Self-Topping Screw 10-16x3/8……………….……..……………………..1

    11. WL-006-42 Lockwasher 6 Medium.…..………..…..…………………………………..3

    12. NS-011-07 Nut 6-32 Hex..……………………………..………………………………...3

    13. WS-022-01 Washer………………………...……………………………………………..6

    14. WL-006-17 Lockwasher 1/4 Medium…….………..……………..….…………………6

    15. NS-015-01 Full Nut 1/4-20 Hex SST…………………………………………………...6

    16. 435072 Gasket…..…………………………………………………………………....1

    17. 437041-3 Thermometer (Wash)……..…………………………………………….…..1

    18. 437041-4 Thermometer (Rinse)……………………………..…………….………….1

    19. 355504-1 Fan (110V)…………………………………………………………………...1

    20. 7133001 Panel………..…………………………………………………………….….1

    21. 87711-254-1 Switch-Conveyor Speed Select……………..………………………..…..1

    22. 87711-228-1 Switch-Pump (On/Off)……...……………………………………………….1

    23. 87711-198-1 Switch-Power (On/Off)…………..………………………………………….1

  • FT110 Dishwasher Parts Manual

    Control Box Component Layout

    120V. PILOT CIRCUIT

    - 6 -

  • FT110 Dishwasher Parts Manual

    - 7 -

    Illus. Parts No. Description Amount

    1. 118544-2 Lug-Grounding……………………………………………...…………….1

    2. SD-035-77 Self-Tapping Screw 1/4-20x3/8 Phil. Pan Hd., Type TT………..…… 1

    3. WL-007-15 Lockwasher 1/4 External Shockproof ………………..….….…………1

    4. 742206 Base Plate……………………………………………….….…………….1

    5. 294325-015-1 Block-terminal (220-240V, 380-450V, 3Ph)………….…….…………..2

    6. SD-037-21 Self-Tapping Screw 8-32x1 Fil. Phil Hd., Type F ………..………… 4

    7. 87713-041-2 Contactor-40 Amp. 3 Pole…...………………..………….……………..1

    8. SD-008-25 Self-Tapping Screw 10-16x3/8 Phil Bind Hd., Type B………………..2

    9. 294677-5 Clamp-Wire (11/2 I.D.)……………………………...….………………..5

    10. SD-008-25 Self-Tapping Screw 10-16x3/8 Phil Bind Hd., Type B………………..5

    11. 294677-4 Clamp-Wire (1 I.D.)………………………………………….…………...2

    12. SD-008-25 Self-Tapping Screw 10-16x3/8 Phil Bind Hd., Type B……….….……2

    13. 205113-1 Relay-3PDT……………………………………………………………….2

    14. SD-019-29 Self-Tapping Screw 6-20x1/2 Phil Pan Hd., Type B…………….…….2

    15. 87714-007-2 Relay-D.P.D.T.(115V)……………….……………………………………1

    16. SD-019-29 Self-Tapping Screw 6-20x1/2 Phil Pan Hd., Type B.…….…………...1

    17. 742034 Bracket……………...…………………………………………………….1

    18. SD-008-25 Self-Tapping Screw 10-16x3/8 Phil Bind Hd., Type B………….…….2

    19. WL-014-07 Lockwasher 10 External Shakeproof (SST)..………………..…